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YKPAUHA é O A O AJIMEBCKUA METANNYPIUYECKUA KOMBUHAT"

UKRAINE JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"
94202 r.Anvesck, yn. LUmuara, 4 94202, Ukraine , Alchevsk , Schmiqt str. 4,
Ten. : (06442) 9-23-14 Tel: (06442) 9-23-14
akc: (06442) 9-43-47, 3-71-47 Fax:(06442) 9-43-47, 3-71-47
3ABOCKOW CEPTUDUKAT KAYECTBA Ne 69096 Data 11.04.04 Juer w3 nucros
MILL'S QUALITY CERTIFICATE Ne - Date Sheet 1 of 1 sheets
CsuaeTenbCTBO O NPUEMOYHBIX UCMLITAHUAX
Inspection certificate EN 10204/3.1.B
KoHTpakT Ne 2000-207/1ncT- 3aBopackoit 3akas Ne 4135
Contract Ne 026/0109-0y-997 Manufacturer's production order Ne —
3akasuuk: Kopnopauus 'MnayctpuanbHbii Cotos Joxbacca ' (MCH)
Ans pupmel "dycdepko CA"
Customer: Corporation " Industrial Union of Donbass " for firm" DUFERCO SA"
Barox Ne 68463801 LOT 2
RW-car Ne B
HanmeHoBaHue ToBapa: ropsideKaraHblil CTanbHOW NUCT C CraHgapT:
. 06pesHbIMU KpOMKaMM Standard:
Description of goods: hot rolled steel plates with sheared ASTM A572/A572M
= edges ASTM A6/A6M
apka cranu )
Grade of stael ASTM A572-50 nnockocTHocTs 50% ASTM A6/A6M
PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.030%
CocTosiHue nocTaBku: ropsaYeKaTaHbli
Delivery condition: hot-rolled
Ne Homepa Homepa Pasmepbl, Mm Konuyectso TeopeTuyeckui
nosvu. { nnasok napTun Dimensions, mm ToBapa, BEC,TH
- ' TonuuHa LiupuHa ‘OnuHa wr/mecT Theoretical
ltem Cast Ne Test Ne Thickness Width Length Quantity/pcs weight,tn
7 2322 4991 12.7 2439 6096 9 13,338
7 2322 4992 12.7 2439 6096 27 40,014
9 2322 5061 31.75 1829 6096 4 11,116 V/
Total quantity (pcs): 40 Total theoretical weight (tn): 64,468
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Buinnaska : MapTeHOBCKUA cnocob npousBoACTBA. 3aBopackoi cepTudmkar kauecrsa Me 59096

Steelmaking process : open hearth furnaces. Mill's quality certificate Ne
Homep Xumudeckuit coctas, % Chemical composition, %
nnasku C [ Mn ] Si ST PJTC [ NJCWu[A T NTJT V [Mo[TiJ]As][ No [ B
Cast Ne X 100 X 1000 X 100 X 1000
2322 18 103 | 29 26 12 6 4 6 6 8 18 20 5 7 10
PE3YINIbTATbI  NCMbITAHUN TEST RESULTS
WcnbiTaHne Ha pacTskenve u yaapHbilt Marnb Tensile and impact test
Pa3mepn! 1=(j) OHeprus yaapa KU
obpasua Ot6op obpasua Tem- | MNpe- | MNpe- | OtHoc. | Cyxe- Impact energy
nepa- | aen aen Hne |[2=(j/sm?) YAapHas BaskocTe KCU Uaru6
Ne D.m. of Specimen Typa yanu- Impact strength
naptan specimen Teky- | npoy- | Hewve 3=(%)  Bonokuucras coctasnsiowan
ucnbl- | vectu | HocTm Fibrous appearance
Tonuwu- | wupu- | Mecro,| Han- | MNono- | TaHui 4= Teepaocte
Ha Ha paBsne | xeHve Yield | Ten- | Elon- Re- Hardness
HHUe Test | point, sile gation | duc-
] . tion
“test " thick- | width, | Loca | Direc | Posi tem- stre- Bend
Ne ness, mm tion tion tion pera- ngth |Lo=200{ of
mm : ture Reh Rm, |Lo*=50| area Z
@ ’ c® Mpa | Mpa % % 3HaueHus Values
1 2 3 Zn
4991 12.7 | 40 T +20 | 372 | 513 | 22.0
12.7 { 40 T +20 | 375 | 513 | 24.0
4992 12.7 | 40 T +20 | 390 | 547 | 22.5
12.7 | 40 T +20 | 392 | 557 | 22.0
5061 125 T +20 | 365 | 489 | 24.5*
125 T +20 | 370 | 494 | 25.0*
&)
. enaxo B YkpavHe, mapka ctanu, pasmepbi, Ne nnasku, Ne naptuu, MEXICO, 0271, T0B. 3H Ta.
Mapkuposka: 2\
Marking: made in Ukraine, grade of steel, dimensions, cast Ne, test Ne, MEXICQ, 0271, mark of the;@ﬁgg}' B ;’},\‘
Kneimogka: Ne nnaskw, Mapka cTanu, TOB. 3Hak kKoMGuHaTa 0271T( KnenmMo if N &
Hard stamp: cast Ne, grade of steel, mark of the works, 0271T( stamp ‘ 6’;‘\
LiBeTHan MapkupoBKa:  OfHA KpacHas nonoca No TopLy nucra ‘% \
Color marking: one red strip on transversal edge of the-piate ‘; L THIR i TQ B'{‘/ v
(J Tyt
REVIEWED A
25.0% . A Ngrober )
B V S UR MNognuce Wramn skcnepta
P_ . B I D N Signature Expert's stamp
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